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History of this test report

Report No. Version Description Issued Date
FR441117B 01 Initial issue of report May 28, 2024
1. Add_ed S/N of conducted sample for 15.519(a)(1)
FR4411178 02 2. tjsggfqed section 3.2.5 description of marker on May 29, 2024
plots.
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Summary of Test Result

Report Ref. Std. Test [tems Result Remark
Clause Clause (PASS/FAlL)
15.203 ;
14 15.519(a)(2) Antenna Requirement PASS 15.203
- 15.207 AC Power-line Conducted Emissions Not Applicable 2
3.1 15.503 UWB Bandwidth PASS = 500MHz
Technical requirements for
3.2 15.519(a)(1) Hand Held UWB systems PASS 15.519(a)(1)
3.3 15.519(e) | Peak Emissions within a 50 MHz Bandwidth PASS < 0 dBm/50MHz
UWB Emissions:
15.519(c)
15.519(c) . o GPS Emissions:
34 /15.519(d) Radiated Emissions PASS 15.519(d)
Digital Emissions:
15.209
Remark:

1. Not Applicable means after assessing, test items are not necessary to carry out.
2. The device is Powered by battery only.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or
in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Applicant

Motorola Mobility LLC
222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer

Motorola Mobility LLC
222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment moto tag

Brand Name Motorola

Model Name XT2445-1

FCCID IHDT6AB3

SN Code Radiation; UT0OD3L1445D008C
Conducted: UTOD3L1445D0089

HW Version EVT2

SW Version 1.0.9

EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications

or user's manual for more detailed description.

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Channel Number & CHO5: 6489.6 MHz
Tx/Rx Frequency Range CHO09: 7987.2 MHz
Antenna Type IFA Antenna

UWB category hand held device

<CHO05> : 2.5 dBi
<CH09> : 3.5 dBi
Type of Modulation BPM-BPSK

Antenna Gain

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Typeof EUT

Operational Condition

EUT Power Type

From Battery

Type of EUT

Stand-alone

X
L

Combined (EUT where the radio part is fully integrated within another device)

Combined Equipment - Brand Name / Model No.:

Plug-in radio (EUT intended for a variety of host systems)

Host System - Brand Name / Model No.:

0

Other:

1.7 Testing Location Information

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm

Sporton International Inc. (Kunshan)

Test Site Location

No. 1098, Pengxi North Road, Kunshan Economic Development Zone

Jiangsu Province 215300 People’s Republic of China

TEL : +86-512-57900158

Sporton Site No.

FCC Designation No.

FCC Test Firm
Registration No.

Test Site No.
03CHO06-KS CN1257 314309
Test Condition Test Site No. Test Engineer | Test Environment Test Date
22 ~23°C May 22, 2024~
Radiated 03CHO06-KS Levi Zhao
41 ~42 % May 25, 2024
1.8 Test Software
Item Site Manufacture Name Version
1. 03CHO06-KS AUDIX E3 210616
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1.9

Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

*

*

*

47 CFR FCC Part 15F

ANSI C63.10-2013

FCC KDB 414788 DO1 Radiated Test Site v01r01
FCC KDB 393764 D01 v02

FCC KDB 412172 D01 v01r01

1.10 Specification of Accessory
Specification of Accessory
Battery [Brand Name  [Motorola Model Name |CR2032
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2 Test Configuration of EUT
2.1 Test Mode

Test Configuration

Mode UWB Channel preamble_cidx rx_sts_mode packet_length
Mode 1 5 9 0 67
Mode 2 5 9 1 67
Mode 3 5 9 3 0
Mode 4 5 10 0 67
Mode 5 5 10 1 67
Mode 6 5 10 3 0
Mode 7 5 11 0 67
Mode 8 5 11 1 67
Mode 9 5 11 3 0
Mode 10 5 12 0 67
Mode 11 5 12 1 67
Mode 12 5 12 3 0
Mode 13 9 0 67
Mode 14 9 1 67
Mode 15 9 3 0
Mode 16 9 10 0 67
Mode 17 9 10 1 67
Mode 18 9 10 3 0
Mode 19 9 11 0 67
Mode 20 9 11 1 67
Mode 21 9 11 3 0
Mode 22 9 12 0 67
Mode 23 9 12 1 67
Mode 24 9 12 3 0
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2.2 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item

UWB Bandwidth, Peak Emissions within a 50 MHz Bandwidth,
Radiated Emissions

Test Condition

Radiated measurement

Operating Mode

CTX

Mode 1 configuration was tested and found to be the worst case and measured during the test.

Operating Mode > 1GHz | CTX
X Plane Y Plane Z Plane
Orthogonal Planes of
EUT
Worst Planes of EUT \Y

Remark:

1. The measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and
adjusting the measurement antenna orientation, following C63.10 exploratory test procedures and

find X plane as worst plane and recorded in this report.

2. The Notebook for debugging parameters.
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2.3 Test Setup Diagram

For Radiated Emission:

Notebook EUT

This example is connection diagram of EUT test configurations.
. For detail, please refer to test mode configuration and setup photographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Trade Name |Model Name [FCC ID Data Cable Power Cord
shielded cable DC
O/P 1.8m
1. |Notebook Honor N/A N/A N/A Unshielded AC I/P
cable 1.8m
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3 Transmitter Test Result
3.1 UWB bandwidth
3.1.1 UWB bandwidth Limit

UWB bandwidth Limit
X UWB bandwidth = 500 MHz or Fractional bandwidth = 0.2; Fractional bandwidth = 2(fy—f.)/ (fy + f.)

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

X For the UWB bandwidth shall be measured using one of the options below:
X Refer as ANSI C63.10, clause 6.9.3 and clause 10.1 for UWB bandwidth testing.

3.1.4 Test Setup

UWB Bandwidth - Test Distance: 3m
RX Antenna

14m

Metal Full Soldered Ground Plane

o
Spectrum Analyzer / Receiver
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3.1.5 Test Result of UWB Bandwidth

Mode Channel Pre:irg)t()le_ R:]_osdt:_ Plz(ril;(ta;_ Ba(n'jm;jth Limit(MHz) Result | Pol(H/V)
Mode 1 5 9 0 67 549.9 2500 Pass H
Mode 2 5 9 1 67 552.8 2500 Pass H
Mode 3 5 9 3 0 573.1 =500 Pass H
Mode 4 5 10 0 67 513.7 =500 Pass H
Mode 5 5 10 1 67 510.9 =500 Pass H
Mode 6 5 10 3 0 573.1 =500 Pass H
Mode 7 5 11 0 67 525.3 =500 Pass H
Mode 8 5 11 1 67 535.5 =500 Pass H
Mode 9 5 11 3 0 563 2500 Pass H
Mode 10 5 12 0 67 570.2 2500 Pass H
Mode 11 5 12 1 67 570.2 2500 Pass H
Mode 12 5 12 3 0 563 2500 Pass H
Mode 13 9 9 0 67 574.5 2500 Pass \%
Mode 14 9 9 1 67 583.2 2500 Pass \%
Mode 15 9 9 3 0 531.1 2500 Pass \%
Mode 16 9 10 0 67 555.7 =500 Pass \%
Mode 17 9 10 1 67 555.7 =500 Pass \%
Mode 18 9 10 3 0 539.8 =500 Pass \%
Mode 19 9 11 0 67 558.6 =500 Pass \%
Mode 20 9 11 1 67 565.8 =500 Pass \%
Mode 21 9 11 3 0 557.2 2500 Pass \%
Mode 22 9 12 0 67 577.4 2500 Pass \%
Mode 23 9 12 1 67 563 2500 Pass V
Mode 24 9 12 3 0 539.8 2500 Pass V
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CHO05 Bandwidth Plots

Mode 1:

cidx-9_sts-0_packet length-67

Mode 2: cidx-9_sts-1_packet length-67

Spectrum né:l Spectrum né:l
Ref Level -10.00 dBm ® RBW 1MHz Ref Level -10.00 dBm ® RBW 1MHz
Att 1008 SWT 1ms @ VBW 3 MHz  Mode 4uto Sweep Att 1008 SWT 1ms ® VBW 3 MHz  Mode Auto Sweep
|@ 1Pk Max |@ 1Pk Max
D3[1] 0.28 dB D3[1] 0.65 dB
d 1 549.90 MHz| d s 80 MH2
20 dem T Mg -23.55 dBm) 20 dem Tl 46 dBm)
o B it Al o 6.48990 GHz| . B s L e U N YTy 6.48990 GHz|
-30 dém el A -30 dém T LY
01 -33.550 gbF; S D1 -33.460 gBN =
] Ly 1]
-40 dem o -40 dem - o
S S, o M o
b tprsmrrint] | st Jocnprhanes)
50 diffi i i —
-60 dBm- -60 dBm-
-70 dim -70 dim
-80 dBm: -80 dBm:
=00 dém- =00 dém-
-100d -100d
Start 6.0 GHz 691 pts Stop 7.0 GHz Start 6.0 GHz 691 pts Stop 7.0 GHz
Marker Marker
Type | Ref | Trc | %-value | ¥-value |__Function | Function Result | Type | Ref | Trc | %-value | ¥-value |__Function | Function Result |
ML 6.4993 GHz -23.55 dém ML 6.4993 GHz -23.46 dém
M2 1 6.2294 GHz -32.98 dém M2 1 6.2265 GHz -33.19 dém
D3 M2 1 549.9 MHz -0.28 d& 03 M2 1 552.8 MHz -0.65 d&
— — —
Measuring... | o ] 4 Measuring... L0 D e 4

Date: 23.MAY 2024 20:57.51

Date: 23 MAY 2024 21-0041

Mode 3: cidx-9_sts-3 packet length-0

Mode 4: cidx-10_sts-0_packet length-67

Spectrum nél Spectrum nél
Ref Lavel -10.00 d8m & RBW 1 MHZz Ref Lavel -10.00 d8m & RBW 1 MHZz
Att 10dB  SWT 1ms @ VBW 3 MHz _Mode Auto Sweep Att 10dB  SWT 1ms @ VBW 3 MHz _Mode Auto Sweep
[® 1Pk Max [® 1Pk Max
Daril 1.11 dp) Daril 1.53 dp|
u 573.10 MHz u M 70 MHz
20 dem T[] -24.86 dam| | |29 98 I M1[1] -22.38 dBm
Y. (T [N W RS v 6.583090 GHz| 12 - ¥ TRt e SV WY ; 6.48900 GHz|
<30 dBm Atz LY 30 dbm ! A il
Ty
",
-40 dBm o -40 dBm oy
S - R
st et TN S et Mehstphand S
60 dBm -60 dBm
-70 dim: 70 dBm
-80 dem -80 dem
-90 dem -90 dem
-100 df -100 df
Start 6.0 GHz 691 pts Stop 7.0 GHz CF 6.5 GHz 691 pts Span 1.0 GHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 6.5839 GH2 -24.86 dém M1 6.4899 GH2 -22.38 dém
Mz 1 6.2091 GHz -33.81 dém Mz 1 6.2337 GHz -31.82 dém
03 M2 1 573.1 MHz -1.11 d8 03 Mz| 1 513.7 MHz 1.53 d8

Measuring...

Date: 23 MAY 2024 21:03:12

Measuring...

Date: 23.MAY 2024 21.07.08
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CHO05 Bandwidth Plots

Mode 5: cidx-10_sts-1_packet length-67

Mode 6: cidx-10_sts-3 packet length-0

Date: 23.MAY. 2024 21.08.59

Spectrum né:l Spectrum né:l
Ref Level -10.00 dBm @ RBW 1 MHz Ref Level -10.00 dém @ RBW 1 MHz
Att 10dB  SWT 1ms @ VBW 3 MHz _Mode Auto Sweep Att 10d8  SWT 1ms @ VBW 3 MHz  Mode Auto Sweep
|@ 1Pk Max |@ 1Pk Max
D3[1] 0.31 dB| D3[1] 0.39 dB|
M 510.90 MHz| 573.10 MHz|
20 dem w}’ M1[1] -22.29 dam| | |20 9B 58N -24.64 dBm
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-30 dem—f— B M -30 dém PR R et L SEIE Ve
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™ ,/-"A "W,
S oo ousof o R
-60 dBm- -60 dBm-
-70 dBm 70 dbm
-80 dBm -80 dBm
=00 dém- =00 dém-
100 d -100 df
CF 6.5 GHz 691 pts Span 1.0 GHz CF 6.5 GHz 691 pts Span 1.0 GHz
Marker Marker
Type | Ref | Trc | %-value | ¥-value |__Function | Function Result | Type | Ref | Trc | %-value | ¥-value |__Function | Function Result |
ML 6.4509 GHz -22.23 dém ER 6.5832 GHz ~24.64 dBm
M2 1 6.241 GHz -32.18 dém M2 1 6.2091 GHz -33.94 dém
D3 M2 1 510.9 MHz 0.31 d& 03 M2 1 573.1 MHz -0.39 d&
il Measuring... P il Measuring...

Date: 23 MAY 2024 21:13:36

Mode 7: cidx-11_sts-0_packet length-67

Mode 8: cidx-11_sts-1 packet length-67

Spectrum nél Spectrum nél
Ref Lavel -10.00 d8m & RBW 1 MHZz Ref Lavel -10.00 d8m & RBW 1 MHZz
Att 10dB  SWT 1ms @ VBW 3 MHz _Mode Auto Sweep Att 10dB  SWT 1ms @ VBW 3 MHz _Mode Auto Sweep
[® 1Pk Max [® 1Pk Max
Daril 0.20 dB| Daril 0.24 dB|
u u 525.30 MHz u M1 535.50 MHz
20 dBm " Ma[1] g dam| | 2098 Y, Ma[1] -22.83 dBm
" s puiis st ""‘J\-"fb""\-\l\-w\ww.‘-ru,“1 6.47250 GHz| 1 pranprsl A e SR 6.48260 GHz|
-30 dBm e " -30 dim — g e
D1 -33,280 dBMY = D1 -32.830 dBmve gy
A & -
-40 dem ik i 40 dom - .
M . ¥ W
St N SENPRE [ TN il O —
60 dBm -60 dBm
-70 dim: 70 dBm
-80 dem -80 dem
-90 dem -90 dem
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CF 6.5 GHz 691 pts Span 1.0 GHz CF 6.5 GHz 691 pts Span 1.0 GHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 6.4725 GH2 -23.28 dém M1 6.4826 GH2 -22.83 dém
Mz 1 6.2366 GHz -32.70 dem Mz 1 6.2366 GHz -32.42 dém
03 M2 1 525.3 MHz -0.28 d8 03 Mz| 1 535.5 MHz -0.24 d8
il Measuring... il

Date: 23 MAY 2024 21-15:54

Measuring...
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CHO05 Bandwidth Plots

Mode 9: cidx-11_sts-3 packet length-0

Mode 10: cidx-12_sts-0_packet length-67

Date: 23 MAY 2024 21:21:25

Spectrum né:l Spectrum né:l
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Att 1008 SWT 1ms @ VBW 3 MHz  Mode 4uto Sweep Att 1008 SWT 1ms ® VBW 3 MHz  Mode Auto Sweep
|@ 1Pk Max |@ 1Pk Max
D3[1] 0.65 dB) D3[1] 0.33 dB
563.00 MHZ| " 570.20 MHz|
20 dem T .68 dm| | [-2° 92 ¥ M -24.30 dBm
Dt ,\,M,\l\r% LA A A 6.58390 GHz| b Aty e M A 6.56510 GHz|
-30 dém i ! T -30 dém 5 S WE
D1 -34.6 LRI 4,300 JBrrit =
e Ty i " =
-40 dem o " -40 dem v T
A by L \

- - At JA* ™ L
e pnmritioand | fouiipnie gt
-60 dBm- -60 dBm-

-70 dim -70 dim
-80 dBm: -80 dBm:
=00 dém- =00 dém-
100 d -100d
CF 6.5 GHz 691 pts Span 1.0 GHz CF 6.5 GHz 691 pts Span 1.0 GHz
Marker Marker
Type | Ref | Tre | ¥-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
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Date: 23 MAY 2024 21:23'14

Mode 11: cidx-12_sts-1_packet length-67

Mode 12: cidx-12_sts-3_packet length-0

Date: 23.MAY. 2024 21.25.17

Spectrum nél Spectrum nél
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CHO09 Bandwidth Plots

Mode 13: cidx-9_sts-0_packet length-67

Mode 14: cidx-9_sts-1_packet length-67

Date: 23.MAY 2024 21.50.48

Spectrum ué] Spectrum ué]
Ref Level -10.00 dBm ® RBW 1MHz Ref Level -10.00 dBm ® RBW 1MHz
Att 1008 SWT 3ms @ VBW 3 MHz  Mode 4uto Sweep Att 10d8  SWT 3ms @ VBW 3 MHz  Mode Auto Sweep
|@ 1Pk Max |@ 1Pk Max
D3[1] 2.21 dB| D3[1] 0.27 dB|
574.50 MHz| 583.20 MHz|
20 dem M1[1] -30.62 dBm) 20 dem - M1[1] -29.65 dBm)
048 7.81480 GHZ| 048 ¥ 7.83210 GHZ|
- m N - m PyITT O v
Ak S . " MMJ-’W T TR RN L
40— 1 s ~edem—01 38650 db : e
" " .:"'} T
el nmn il A | et damenet i
-60 dBm- -60 dBm-
-70 dim -70 dim
-80 dBm: -80 dBm:
=00 dém- =00 dém-
100 d -100d
Start 7.5 GHz 691 pts Stop 8.5 GHz Start 7.5 GHz 691 pts Stop 8.5 GHz
Marker Marker
Type | Ref | Trc | %-value | ¥-value |__Function | Function Result | Type | Ref | Trc | %-value | ¥-value |__Function | Function Result |
ML 7.5148 GHz -30.62 dém ML 7.6321 GHz -29.65 dém
M2 1 7.6671 GHz -37.62 dém M2 1 7.6585 GHz -39.53 dém
D3 M2 1 574.5 MHz -2.21 dg 03 M2 1 583.2 MHz -0.27 d&
—
il Measuring... | m 4 il Measuring... WM CHD e

74
Date: 23 MAY 2024 21:52°33

Mode 15: cidx-9_sts-3 packet length-0

Mode 16: cidx-10_sts-0_packet length-67

Spectrum n? Spectrum n?
Ref Lavel -10.00 d8m & RBW 1 MHZz Ref Lavel -10.00 d8m & RBW 1 MHZz
Att 1008 SWT 3ms @ VBW 3 MHz  Mode Auto Sweep Att 1008 SWT 3ms @ VBW 3 MHz  Mode Auto Sweep
[® 1Pk Max [® 1Pk Max
Daril 0.06 dp| Daril 0.95 dp|
u 531.10 MHz u 555.70 MHz,
20 dem M1[1] 9.80 dam| | [0 9B™ - M1[1] 30 dBm|
2040 v 7.84230 GHz| 2040 "- 7.98700 GHz|
-30 dBm -30 dBm
Tz Py L rwer ™ TR PRTA T
7 S— v w.,t..m.wwm_‘_m“w ; i iy e, | 03
~+G-dBm—i0 1 d . =+t =
S B ey
50 Bl — - - | b e Hhan -
-60 dBm -60 dBm
-70 dBmr -70 dBm
-80 dem -80 dem
-90 dem -90 dem
-100 df -100 df
Start 7.5 GHz 691 pts Stop 8.5 GHz Start 7.5 GHz 691 pts Stop 8.5 GHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 7.8423 GH2 -29.80 dém M1 7.987 GHz -29.30 dém
M2 1 7.6831 GHz -32.41 dem Mz f 7.5744 GHz -36.14 dém
03 M2 1 531.1 MHz -0.06 d& 03 M2l 1 555.7 MHz -0.95 d8
il Measuring... il

Date: 23 MAY 2024 21:54'53

Measuring...

Date: 23.MAY.2024 21.56.27
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SPORTON LAB.

FCC Radio Test Report

Report No. : FR441117B

CHO09 Bandwidth Plots

Mode 17: cidx-10_sts-1_packet length-67

Mode 18: cidx-10_sts-3_packet length-0

Date: 23 MAY 2024 21:58:03

Spectrum ué] Spectrum ué]
Ref Level -10.00 dBm ® RBW 1MHz Ref Level -10.00 dBm ® RBW 1MHz
Att 1008 SWT 3ms @ VBW 3 MHz  Mode 4uto Sweep Att 10d8  SWT 3ms @ VBW 3 MHz  Mode Auto Sweep
|@ 1Pk Max |@ 1Pk Max
D3[1] 0.58 dB D3[1] 0.14 dB
5.70 MH2| 539.80 MHz|
20 dem o M1[1] & dam| | [f 2092 M1[1] -30.48 dBm
2048 v 7.98700 GHz| 2048 " 7.83070 GHz|
- m A gl - m R
whal oy T .
e A “ R (UTIN s T
ATHBT— =Sy -40-dim—ip | i
v, "
e "Wy A b L
-60 dBm- -60 dBm-
-70 dim -70 dim
-80 dBm: -80 dBm:
=00 dém- =00 dém-
-100d -100d
Start 7.5 GHz 691 pts Stop 8.5 GHz Start 7.5 GHz 691 pts Stop 8.5 GHz
Marker Marker
Type | Ref | Tre | ¥-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 7.987 GHz -20.06 dém M1 7.8307 GHz -30.48 dém
M2 1 7.6744 GHz -38.74 dém M2 1 7.6773 GHz -39.85 dém
D3 M2 1 555.7 MHz -0.52 d& 03 M2 1 539.8 MHz -0.14 d&
il Measuring... 4 il Measuring...

Date: 23 MAY 2024 22:00-02

Mode 19: cidx-11_sts-0_packet length-67

Mode 20: cidx-11_sts-1_packet length-67

Date: 23.MAY 2024 22.04.22

Spectrum n? Spectrum n?
Ref Lavel -10.00 d8m & RBW 1 MHZz Ref Lavel -10.00 d8m & RBW 1 MHZz
Att 1008 SWT 3ms @ VBW 3 MHz  Mode Auto Sweep Att 1008 SWT 3ms @ VBW 3 MHz  Mode Auto Sweep
[@ 1Pk Max [@ 1Pk Max
Daril 0.24 dB| Daril 0.13 dB|
u 558.60 MHz u 565.80 MHz
20 dem mi[1] -20.82 dBm| 20 dem mi[1] -30.33 dBm|
2040 Mt 8.00000 GHz| 2040 M1 7.85670 GHz|
-30 dbm o ST T PR -30 dim g P e vy YD
A ey e gttt |3 i ki WP Mty 03
~+-dim ey 40 dBm—r —
Mty Vg
\
. s e o
-60 dBm -60 dBm
-70 dém: -70 dém:
-80 dem -80 dem
-90 dem -90 dem
-100 df -100 df
Start 7.5 GHz 691 pts Stop 8.5 GHz Start 7.5 GHz 691 pts Stop 8.5 GHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre | ¥-value | Y-value |__Function | Function Result |
M1 B.0 GHz -29.82 dém ML 7.8567 GHz -30.33 dém
M2 1 7.6556 GHz -30.81 dém Mz f 7.6599 GHz -40.19 dém
03 M2 1 558.6 MHz 0.24 da 03 M2l 1 565.8 MHz 0.13 d2
— — - — —
Measuring...  BERCRONL g Measuring... QELCCNCNL gl

Date: 23.MAY.2024 22.06.52
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SPORTON LAB.

FCC Radio Test Report

Report No. : FR441117B

CHO09 Bandwidth Plots

Mode 21: cidx-11_sts-3 packet length-0

Mode 22: cidx-12_sts-0_packet length-67

Date: 23 MAY 2024 22:01-46

Spectrum ué] Spectrum ué]
Ref Level -10.00 dBm ® RBW 1MHz Ref Level -10.00 dBm ® RBW 1MHz
Att 1008 SWT 3ms @ VBW 3 MHz  Mode 4uto Sweep Att 1008 SWT 3ms ® VBW 3 MHz  Mode Auto Sweep
|@ 1Pk Max |@ 1Pk Max
D3[1] D3[1] 2.00 dB)
577.40 MHz|
20 dem M1[1] 20 dem M1[1] -30.57 dBm)
2048 " 7.83070 GHz| 1 7.82340 GHz|
30 dim
Fettcnn| ” A N A e e R
i A sy i, . e RIS S Mg o
a0 Mg . - D3
B
o e %'\M W"“‘"‘“' il
5 e k i
-60 dBm- -60 dBm-
-70 dim -70 dim
-80 dBm: -80 dBm:
=00 dém- =00 dém-
-100d -100d
Start 7.5 GHz 691 pts Stop 8.5 GHz CF 8.0 GHz 691 pts Span 1.0 GHz
Marker Marker
Type | Ref | Tre | ¥-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 7.8307 GHz -30.06 dém M1 7.8234 GH2 -30.57 dém
M2 1 7.6729 GHz -39.89 dém M2 1 7.6643 GHz -38.85 dém
D3 M2 1 557.2 MHz -0.41 d& 03 M2 1 577.4 MHz -2.00 d&
il Heasuring... i i Measuring...

Date: 23 MAY 2024 2210-25

Mode 23: cidx-12_sts-1_packet length-67

Mode 24: cidx-12_sts-3_packet length-0

Date: 23.MAY 2024 22.11.58

Spectrum n? Spectrum n?
Ref Lavel -10.00 d8m & RBW 1 MHZz Ref Lavel -10.00 d8m & RBW 1 MHZz
Att 10dB  SWT 3ms @ VBW 3 MHz _Mode Auto Sweep Att 10dB  SWT 3ms @ VBW 3 MHz _Mode Auto Sweep
|@ 1Pk Max |@ 1Pk Max
D3[1] 0.00 dB)| D3[1] 0.42 dB)|
d 563.00 MHz| d 539.80 MHz|
20 dem mi[1] 0.26 dBm| 20 dem mi[1] -30.75 dBm|
o M1 7.83210 GHz o M1 7.83210 GHz
-30 dBm -30 dBm
[ e A . ApA\ i .
. * TRV PR U o an SAL RS RV Iy i
48-dem—In1 —— 40 dBm, b g T
s s Ty
Ui AN et - i
-60 dBm- -60 dBm-
-70 dém: 70 dBm
-80 dem -80 dem
=90 dBm- =90 dBm-
-100 df -100 df
CF 8.0 GHz 691 pts Span 1.0 GHz CF 8.0 GHz 691 pts Span 1.0 GHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre | ¥-value | Y-value |__Function | Function Result |
M1 7.8321 GHz -30.26 dém M1 7.8321 GHz -30.75 dém
M2 1 7.6671 GHz -40.04 deém M2 1 7.6758 GHz -40.28 dém
D3 M2 1 563.0 MHz -0.00 d& D3 M2 1 539.8 MHz -0.42 d&
— — - —
Measuring...  BURLNNLD i Measuring... QUALLLLLE i
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3.2 Technical requirements for hand held UWB systems

3.2.1 Technical Requirements for transmission Limit

FCC 15.519(a) (1) A UWB device operating under the provisions of this section shall transmit only when it is
sending information to an associated receiver. The UWB intentional radiator shall cease transmission within
10 seconds unless it receives an acknowledgement from the associated receiver that its transmission is being
received. An acknowledgment of reception must continue to be received by the UWB intentional radiator at
least every 10 seconds or the UWB device must cease transmitting.

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedure

Follow the test step as below:
1. Turn on both EUT and companion receiver.
Set the EUT to TX mode, and EUT starts polling.
Set the companion receiver to associate EUT and EUT starts to transmit.
Disable the TX function of EUT.
Check if EUT stop transmitting once step 4 is made. (see plot 1 in clause 3.3.5)
Turn off both EUT and companion receiver.
Repeat step 1 to step 3.

Disable the RX function of the companion receiver to disassociate the EUT.

© © N o g &> w N

Check if EUT stop transmitting once step 8 is made. (see plot 2 in clause 3.3.5)

3.2.4 Test Setup

companion receiver

—

EUT Divider
Spectrum analyser
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FCC Radio Test Report

3.2.5 Test Result

CHO5 Plot 1
Spectrum @
Ref Level -10.00 dem & RBW 1 MHz
Att 10de & SWT 405 @ VBW 3 MHz
SGL
@ 1Rm Clrw
M2[1] -61.16 dBm
20 dém mi[1] ::1 .TESJSQ
-30 dBm 4.71216 s|
-40 dBm
-50 dBm
M2 [
-60 dBm
-70 dBm—t
-00 dBm
-100 dBm:
CF 6.4896 GHz 30000 pts 4.0s/
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 4.71216 s -61.48 dBm
M2 1 12.80576 s -61.16 dBm
M3 1 27.77693 s -61.22 dBm
[ I’ Ready DRRRRERNE A Vi
M1 to M2: Set the EUT to TX mode, and EUT starts polling.
M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.
M3: Disable the TX function of EUT. EUT stops transmitting and polling.

CHOS Plot 2

Spectrum

(=]

Ref Level -10.00 dBm

& RBW 1 MHz

Report No. : FR441117B

Att

10dE @ SWT 405 & VBW 3 MHz

SGL
@ LRm Clrw

-61.26 dBm
36.64789 s|
-61.80 dBm

4.97217 s

Ma[1]

-20 dBm
M1[1]

-30 dBm

-40 dBm

-50 dBm
M1
-60 dBm—j

-70 dBm—j

~SOTETT

-90 dBm:

-100 dem-

CF 6.4896 GHz 30000 pts

Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 4.97217 s -61.80 dBm
M2 14.08847 5 -60.78 dBm
M3 1 27.00623 5 -60.62 dBm
M4 1 36.64789 5 -61.26 dBm

[ il ] Ready

M1 to M2: Set the EUT to TX mode, and EUT starts polling.
M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.
M3: RX function of the companion receiver is disabled. EUT disassociates the companion receiver and

stops transmitting, but continues polling until M4 stop polling.

e

ENERERENN a #
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CHO09 Plot1

Spectrum

(=)

Att
SGL

Ref Level -10.00 dBm

&« RBW 1 MHz
10dB & SWT 405 @ VBW 3 MHz

(@ 1rm Crw
M3[1] 61.42 dBm
204 90.42101 5
. M1[1] 60.60 dBm|
5.72819 s
30 dBs
40 des
50 dem
M1 M2 M3
-50 dBm—
-70 dBm—j
~BUHET
-30 dBm
-100 dBm
CF 7.9872 GHz 30000 pts 3.0s/
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.72619 5 -60.60 dBm
M2 1 1420781 5 -61.36 dém
M3 1 30.42101 s -61.42 dBm
il Read
J y PR ™ 4

M1 to M2: Set the EUT to TX mode,

M3: Disable the TX function of EUT.

and EUT starts polling.

M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.

EUT stops transmitting and polling.

CHO09 Plot2

Spectrum

(=)

Ref Level -10.00 dBm

& RBW 1 MHz

Att 10dB @ SWT 405 @ VBW 3 MHz
SGL
(@ 1Rm Clrw
ma[1] 60.85 dBm
20d 23.20678 5
m1[1] 60.73 dBm
30 d 9.74019 5
40 d
-50d
A1 M2 M3 14
-60 dem—j
-70 dem—
-g0 gBmT
90 dB
-100 dBm
CF 7.9872 GHz 30000 pts 4.05s/
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 574019 5 -60.73 dBm
Mz 1 14.29514 5 -60.92 dBm
M3 1 2329678 5 -60.85 dBm
Mé 1 32,48375 5 -60.87 dBm
—
PEEEEEEEE ™

Date: 25.MAY.2024

Ready

4

184:28:44

M2 to M3: Set the companion recei

M1 to M2: Set the EUT to TX mode, and EUT starts polling.

ver to associate EUT and EUT starts to transmit.

M3: RX function of the companion receiver is disabled. EUT disassociates the companion receiver and stops
transmitting, but continues polling until M4 stop polling.
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3.3 Peak Power Measurement

3.3.1 Peak Power Measurement Limit

Peak Power Measurement Limit

Peirp = 0 dBm/50MHz

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedures

Test Method

X |Peak Power Measurement
X |Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

X |Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m
X] |Refer as ANSI C63.10, clause 10.3.5 for peak detector procedure testing
X] |Refer as ANSI C63.10, clause 10.3.6 for bandwidth conversion of peak power

X Frequency of max peak power is pre-located:
The span bandwidth is continuously reduced to find the worst frequency. Once the worst
frequency is found, the setting of spectrum analyzer is set as below:

. Central frequency: Worst frequency point
. Span: Zero span

. RBW: 40MHz

. VBW: 40MHz

. Detector: Peak detector

. Trace: Max hold

3.3.4 Test Setup

Peak Power Measurement

RX Antenna

Metal Full Soldered Ground Plane

[~ |55

Spectrum Analyzer / Receiver
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3.3.5 Test Result of Peak Power Measurement

Peak Measurement Result

Mode | (P | oty | (o | St | o e | M) | Result | Pol [HIV]
1 6489.9 86.51 -8.69 0 -1.94 -6.75 Pass H
2 6489.9 86.52 -8.68 0 -1.94 -6.74 Pass H
3 6396 78.37 -16.83 0 -1.94 -14.89 Pass H
4 6489.9 86.76 -8.44 0 -1.94 -6.5 Pass H
5 6489.9 86.71 -8.49 0 -1.94 -6.55 Pass H
6 6396 77.89 -17.31 0 -1.94 -15.37 Pass H
7 6489.9 86.8 -8.4 0 -1.94 -6.46 Pass H
8 6489.9 86.79 -8.41 0 -1.94 -6.47 Pass H
9 6396 78.32 -16.88 0 -1.94 -14.94 Pass H
10 6489 86.42 -8.78 0 -1.94 -6.84 Pass H
11 6414 84.35 -10.85 0 -1.94 -8.91 Pass H
12 6395.8 77.02 -18.18 0 -1.94 -16.24 Pass H
13 7987.596 89.22 -5.98 0 -1.94 -4.04 Pass V
14 7987.096 89.26 -5.94 0 -1.94 -4 Pass \Vi
15 7956 81.21 -13.99 0 -1.94 -12.05 Pass V
16 7987.195 89.45 -5.75 0 -1.94 -3.81 Pass V
17 7987.144 89.37 -5.83 0 -1.94 -3.89 Pass \Vi
18 7893.696 81.04 -14.16 0 -1.94 -12.22 Pass \Vi
19 7987.266 89.44 -5.76 0 -1.94 -3.82 Pass \Vi
20 7987.241 89.41 -5.79 0 -1.94 -3.85 Pass V
21 7893.696 81.07 -14.13 0 -1.94 -12.19 Pass V
22 7974.596 89.01 -6.19 0 -1.94 -4.25 Pass \Vi
23 7955.796 86.53 -8.67 0 -1.94 -6.73 Pass \Vi
24 7839.527 80.3 -14.9 0 -1.94 -12.96 Pass \Vi

Note 1: EIRP [dBm] = E-Field [dBuV/m] - 95.2;

Note 2: Bandwidth Correction Factor (BWCF) = 20 log (40MHz/50MHz).
Note 3: EIRP4omu; Limit = EIRPsomy, Limit + BWCF, FCC Part 15.521(qg).
Note 4: Measurement worst emissions of receive antenna polarization.
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CHO5 Peak Power Measurement Plots

Mode 1: cidx-9_sts-0_packet length-67 Mode 2: cidx-9_sts-1_packet length-67

Date: 25.MAY. 2024 01.17.38 Date: 25 MAY 2024 01:30:02

soocin | Specirum2 o) Specirum3 (o) (]| [Spectrunn &)
Ref Level 92,57 dBpv Offset -14.43 d2 » RBW 40 MHz Ref Level 92,57 dBpv Offset -14.43 d2 » RBW 40 MHz

p» Att 10 dB & SWT 1s @ VBW 40 MHz o Att 10 dB & SWT 1s @ VBW 40 MHz

|@ 1Pk Max |@ 1Pk Max

90 dBy + M1[1] 896.51 dBpy 90 dey - M1[1] 86.52 dBpv

Y 182,000 Y 933.900.

80 dep 80 dep

70 dey 70 dey

60 dBy 60 dBy

50 dey S0 dey

40 dey 40 dey

30 dey 30 dey

20 dey 20 dey

10 dep 10 dep

0 by 0 by

CF 6.4899 GHz 1001 pts 100.0 ms/ CF 6.4899 GHz 1001 pts 100.0 ms/

- — . - —
Measuring...  MURRRRELD i i Measuring...  RURRARCHD e 4

Mode 3: cidx-9_sts-3 packet length-0 Mode 4: cidx-10_sts-0_packet length-67

Date: 25 MAY 2024 01:35:48 Date: 25.MAY.2024 01.49.17

Specrum | S SRS SNCO) (] | (spectrum =
Ref Leval 92.57 dBpy Offset -14.43 d2 « RBW 40 MHZ Ref Leval 92.57 dBpy Offset -14.43 d2 « RBW 40 MHZ

o Att 10dB @ SWT 15 @ VBW 40 MHz o Att 10dB @ SWT 15 @ VBW 40 MHz

[@ 1Pk Max [@ 1Pk Max

o0 diy M1[1] 78.37 dBpV| 90 dBy Mi1[1] M1 86.76 dBpV

350,000 ms| x 5

o L Fe—— g — ',' - - B— — 80 day

70 diy 70 diy

60 dBy 60 dBy

50 diy 50 diy

40 dey 40 dey

30 dey 30 dey

20 diy 20 diy

10 dey 10 dey

0 dBy 0 dBy

CF 6.396 GHz 1001 pts 100.0 ms/ CF 6.4899 GHz 1001 pts 100.0 ms/

— —_— - — —
Measuring...  BUARRRSCN gl Vi Measuring...  QERSEESNN gl 4
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CHO5 Peak Power Measurement Plots

Mode 5: cidx-10_sts-1_packet length-67

Mode 6: cidx-10_sts-3 packet length-0

Date: 25.MAY 2024 01.53.39

Date: 25 MAY 2024 01:58'53

Spectrum by Spectrum by
Ref Level 92,57 dgpv  Offset -14.43 d2 @ RBW 30 MHz Ref Level 92,57 dgpy  Offset -14.43 d2 @ RBW 30 MHz
o Att 10 dB @ SWT 15 @ VBW 40 MHz o Att 10 dB @ SWT 15 @ VBW 40 MHz
[@ 1Pk tax [@ 1Pk tax
90 diy M1[1] 46.71 dBpv 90 diy M1[1] 77.89 dBpv
b ] T T T LT Iees 751.000 ms|
80 day 80 day "',‘
70 diy 70 diy
60 dBy 60 dBy
50 diy 50 diy
40 dBy 40 dBy
30 dey 30 dey
20 diy 20 diy
10 dBy 10 dBy
0 dbys 0 dbys
CF 6.4899 GHz 1001 pts 100.0 ms/ CF 6.396 GHz 1001 pts 100.0 ms/
w— S— — B —
Measuring...  BULLLLCLE il 4 Measuring...  QUANEECLD i Vi

Mode 7: cidx-11_sts-0_packet length-67

Mode 8: cidx-11_sts-1 packet length-67

Spectrum

Date: 25 MAY 2024 020550

Date: 25.MAY.2024 02.10.58

nf Spectrum nf
Ref Leval 92.57 dBpy Offset -14.43 d2 « RBW 40 MHZ Ref Leval 92.57 dBpy Offset -14.43 d2 « RBW 40 MHZ
I Att 10dp @ SWT 15 @ VBW 40 MHz I Att 10dp @ SWT 15 @ VBW 40 MHz
(@ 1Pk Max (@ 1Pk Max
90 dBy + M1[1] 86.80 dBpV| 90 diy B M1[1] 86.79 dBpY|
] P ¥ _ a¢
80 da 80 da
70 day 70 day
60 day 60 day
50 day 50 diy
40 day 40 day
30 day 30 day
20 doy 20 doy
10 day 10 day
0 dBy 0 dBy
CF 6.4899 GHz 1001 pts 100.0 ms/ CF 6.4899 GHz 1001 pts 100.0 ms/
— —ee - —
Measuring...  BEARRRSNN i Vi Measuring...  JUAREESLE il y
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somon . FCC Radio Test Report Report No. : FR441117B

CHO5 Peak Power Measurement Plots

Mode 9: cidx-11_sts-3 packet length-0 Mode 10: cidx-12_sts-0_packet length-67

Date: 25 MAY 2024 021858 Date: 25 MAY 2024 023843

soocin | Specirum2 o) Specirum3 (o) (]| [Spectrunn &)
RefLevel 22.57 dBpv  Offset -14.43 d2 @ RBW 40 MHz Ref Level 92.57 dBpv  Offset -14.43 d2 @ RBW 40 MHz
o Att 10 dB @ SWT 15 @ VBW 40 MHz o att 10 dB & SWT 15 @ VBW 40 MHz
(@ 17k Max (@ 17k Max
a0 day M1[1] 78.32 depy| | oo dey M1[1] M1 86.42 dBpY|
845.000 ms Y 210800
50 dep ‘,: 80 dep
70 day 70 day
60 day 60 day
50 day 50 day
40 dey 40 dey
30 dep 30 dep
20 day 20 day
10 dep 10 dep
0 dBy 0 dBy
CF 6.396 GHz 1001 pts 100.0 ms/ CF 6.489 GHz 1001 pts 100.0 ms/
s — m— - r——
Measuring...  LUULLLED il 4 Measuring...  BUARRRSCN S Vi

Mode 11: cidx-12_sts-1_packet length-67 Mode 12: cidx-12_sts-3_packet length-0

Spectrum @ Spectrum @
Ref Level 92.57 dBpv Offset -14.43 d2 & RBW 40 MHz Ref Level 86.00 dBpyv Offset -14.43 d2 & RBW 40 MHz
jo Att 10 dB & SWT 15 @ VBW 40 MHz jo Att 10 dB & SWT 15 @ VBW 40 MHz
|@ 1Pk Max |@ 1Pk Max
QUdBNJ mMi[1] 84.35 dBpv Mi[1] 77.02 dBpV|
s 57.000 ms 80 dby - 371.000 ms
—————— X
80 day
70 diy
70 diy
60 diy
60 dBy
50 diy
50 dey
40 dBy
40 day
30 dey
30 dey
20 day
20 dey
10 dey
10 dey
0 dBy
0 dBy
~-10 dBy
CF 6.414 GHz 1001 pts 100.0 ms/ CF 6.3958 GHz 1001 pts 100.0 ms/
- —_— — — p—
Measuring...  BUARRRCLD il i Measuring...  MRERANNND e 4
Date: 25.MAY 2024 02:50.41 Date: 25.MAY.2024 04:00:16
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SPORTON LAB.

FCC Radio Test Report

Report No. : FR441117B

CHO09 Peak Power Measurement Plots

Mode 13: cidx-9_sts-0_packet length-67

Mode 14: cidx-9_sts-1_packet length-67

Spectrum ':21 Spectrum ':21
RefLevel 95,11 dgpy  Offset -11.85 d2 @ RBW 30 MHz Ref Level 95.00 d2py  Offset -12.00 d2 @ RBW 30 MHz
p Att 10 dB & SWT 1s @ VBW 40 MHz p» Att 10 dB & SWT 1s @ VBW 40 MHz
@ 1Pk Max @ 1Pk Max
M1[1] 49.22 dBpv [ M1[1] 49.26 dBpv
510 dy — — — = T ettt | | flEndm o
80 dey 80 dey
70 dBy 70 dBy
60 dey 60 diy
50 dBy 50 dBy
40 dey 40 dey
30 day 30 day
20 dey 20 dey
10 dep 10 day
0 dBy! 0 dBv
CF 7.987596 GHz 1001 pts 100.0 ms/ CF 7.987096 GHz 1001 pts 100.0 ms/
— — — —— ]
Measuring...  LALLLLCHD e ) Measuring...  QUANEECLD i )
Date: 25.MA¥.2024 05:17:37 ats LMEY 4 1

Mode 15: cidx-9_sts-3 packet length-0

Mode 16: cidx-10_sts-0_packet length-67

Spectrum n;l Spectrum n;l
Ref Leval 95,11 dBpy Offset -11.80 d2 « RBW 40 MHZ Ref Leval 95,11 dBpy Offset -11.80 d2 « RBW 40 MHZ
I Att 10dp @ SWT 15 @ VBW 40 MHz I Att 10dp @ SWT 15 @ VBW 40 MHz
(@ 1Pk Max (@ 1Pk Max
Mi[1] 81.21 dBpv M1 Mi[1] 89.45 dBpv
90 deu! 116.000 ms i SRS
M1
{10} X 80 day
70 dbp 70 dbp
60 dap 60 day
50 da 50 diy
40 dpy 40 dey
30 day 30 day
20 dap 20 dap
10 day 10 dey
0 dBy 0 dBy
CF 7.956 GHz 1001 pts 100.0 ms/ CF 7.987195 GHz 1001 pts 100.0 ms/
— —e - —
Measuring...  BUARRRSCN gl ) Measuring...  JUAREESLE il y
ate: 25.MAY.2024 1
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SPORTON LAB.

FCC Radio Test Report

Report No. : FR441117B

CHO09 Peak Power Measurement Plots

Mode 17: cidx-10_sts-1_packet length-67

Mode 18: cidx-10_sts-3_packet length-0

Spectrum ':21 Spectrum ':21
Ref Level 95.00 dgpy  Offset -12.00 d2 @ RBW 30 MHz RefLevel 95,11 dgpy  Offset -11.65 d2 @ RBW 30 MHz
p Att 10 dB & SWT 1s @ VBW 40 MHz p» Att 10 dB & SWT 1s @ VBW 40 MHz
@ 1Pk Max @ 1Pk Max
M1[1] M1 49.37 dBpv M1[1] 41.04 dBpv
an diy 3 G 90 ey 80.000 ms
1
80 dey R e s - = S e ==
70 dBy 70 dBy
60 diy 60 dey
50 day 50 dBy
40 dey 40 dey
30 day 30 day
20 dey 20 dey
10 dey 10 dBy
0 dByy 0 dBy
CF 7.987144 GHz 1001 pts 100.0 ms/ CF 7.893696 GHz 1001 pts 100.0 ms/
L — — - ————
Measuring...  BULLLLCLE il ) Measuring...  QUANEECLD i )

Mode 19: cidx-11_sts-0_packet length-67

Mode 20: cidx-11_sts-1 packet length-67

(=)

Spectrum Spectrum n;l
Ref Leval 95.00 dBpy Offset -12.00 d2 & RBW 40 MHZ Ref Leval 95.03 dBpy Offset -11.07 d28 « RBW 40 MHZ
I Att 10dp @ SWT 15 @ VBW 40 MHz I Att 10dp @ SWT 15 @ VBW 40 MHz
(@ 1Pk Max (@ 1Pk Max
Mi[1] M1 89.44 dBpY| 1 Mi[1] 89.41 dBpY|
9048, . 840 a0 A, E
80 day 80 day
70 dbp 70 dbp
60 d8y 60 deys
50 dap 50 day
40 dpy 40 dey
30 day 30 day
20 dap 20 dap
10 dBy 10 dBy
0 dBpy 0 dBy
CF 7.987266 GHz 1001 pts 100.0 ms/ CF 7.987241 GHz 1001 pts 100.0 ms/
— —e - —
Measuring...  @RRRRRELN i 4 Measuring...  LURENACHD e 4
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SPORTON LAB.

FCC Radio Test Report

Report No. : FR441117B

CHO09 Peak Power Measurement Plots

Mode 21: cidx-11_sts-3 packet length-0

Mode 22: cidx-12_sts-0_packet length-67

(=)

Spectrum Spectrum ':21
Ref Level 95,02 dgpy  Offset -11.95 d2 @ RBW 30 MHz RefLevel 95,11 dgpy  Offset -11.65 d2 @ RBW 30 MHz
o Att 10 dB @ SWT 15 @ VBW 40 MHz o Att 10 dB @ SWT 15 @ VBW 40 MHz
[@ 1Pk tax [@ 1Pk tax
M1[1] 41.07 dBpv M1[1] M1 49.01 dBpv
90 diy 77.000 ms| 90 dBu T P —— ——— e ———— USRS 7. W5 T3 11 P
ML
S SO, 5 NSRS SR SN RS W N S
BUHeY 80 dey
70 diy 70 doy
60 diy 60 dey
50 diy 50 diy
40 dey 40 dey
30 dey 30 dey
20 dey 20 dey
10 dey 10 dey
0 dBy 0 By
CF 7.893696 GHz 1001 pts 100.0 ms/ CF 7.974596 GHz 1001 pts 100.0 ms/
— — m——— - r— ]
Measuring...  @UARNNALD i i Measuring...  QERRRRNNN g )
ats MEY.2024 01 ats LMEY 4 07:4

Mode 23: cidx-12_sts-1_packet length-67

Mode 24: cidx-12_sts-3_packet length-0

Spectrum n;l Spectrum n;l
Ref Leval 95.00 dBpy Offset -12.00 d2 & RBW 40 MHZ Ref Leval 94.56 dBpy Offset -12.44 d8 » RBW 40 MHZ
I Att 10dp @ SWT 15 @ VBW 40 MHz I Att 10dp @ SWT 15 @ VBW 40 MHz
(@ 1Pk Max (@ 1Pk Max
Mi[1] 86.53 dBpv Mi[1] 80.30 dBpv
90 deu! v 653.000 ms| | |29 98 40.000 ms|
SO I ] "
80 day it
70 dbp 70 dBy
60 day 60 dby
50 day 50 day
40 dBy 40 dBuv-
30 day 30 day
20 dap 20 day
10 dBy 10 dBy
0 By 0 dBv
CF 7.955796 GHz 1001 pts 100.0 ms/ CF 7.839527 GHz 1001 pts 100.0 ms/
- — | —— —
Measuring...  QRRRRREAD ik 4 Measuring...  LURRALCHD i 4
ate: 25.MAY 1 14:58 ate HAY 1 1
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3.4 Radiated Emissions

3.4.1 Radiated Emissions Limit

Radiated Emissions below 960MHz and Emissions from Digital Circuitry Limit

Frequency Range (MHz) | Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 43.5 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance
other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance
closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of

the EUT.
Radiated Emissions above 960MHz Limit
Frequency Range (MHz) EIRP (dBm) EIRP (dBuV/m @3m)
960-1610 -75.3 19.93
1610-1990 -63.3 31.93
1990-3100 -61.3 33.93
3100-10600 -41.3 53.93
Above 10600 -61.3 33.93

Radiated Emissions in GPS Bands Limit

Frequency Range (MHz) EIRP (dBm) EIRP (dBuV/m @3m)
1164-1240 -85.3 9.93
1559-1610 -85.3 9.93

Note: E (dBuv/m) = EIRP (dBm) + 95.23, example, E(dBuV/m) = -85.3 + 95.23 = 9.93 dBuV/m.
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somon . FCC Radio Test Report Report No. : FR441117B

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 Test Procedures

Test Method for Radiated Emissions above 960MHz
X Radiated Emissions above 960MHz
X Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

XI Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m. In some cases, it may be
necessary to measure the radiated UWB emissions at a closer distance to obtain enough signal
and margin to overcome the measurement system noise floor. Distance extrapolation factor = 20
log (test distance [X m]/specific distance [3 m]) (dB)

X Refer as ANSI C63.10, clause 10.3.4 for rms detector procedure testing.
X Refer as ANSI C63.10, clause 10.3.7 for evaluating AVG-PSD (RBW=1MHz).
XI Refer as ANSI C63.10, clause 10.3.10 for evaluating AVG-PSD in GPS Band (RBW=1kHz).

X] For radiated measurement.

X Refer as ANSI C63.10, clause 10.3.8 following eirp can be used radiated test configuration.

X Refer as ANSI C63.10, clause 10.3.9 following eirp can be directly determined using the field
strength.

Test Method for Radiated Emissions below 960MHz and Emissions from Digital Circuitry

XI Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements) for above 30MHz-960MHz; 40dB/decade for frequency below 30MHz.

X For the transmitter unwanted emissions shall be measured using following options below:
X Refer as ANSI C63.10, clause 4.1.4 Detector functions and selection of bandwidth

[] Referas ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions. Adjusted by a “duty
cycle correction factor”, derived from 20log (dwell time/100 ms). Average emission = peak
emission + 20 log (duty cycle).

X Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

X] For radiated measurement.
X Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.
XI Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

X] Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1 GHz and test distance is 0.5m or
1m or 3m.

X If the noise floor can’t meet the limit, the test distance will be shorten and described in the report.

X Any unwanted emissions level shall not exceed the fundamental emission level.
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3.4.4 Test Setup

Radiated Emissions below 30MHz

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

Radiated Emissions from 30MHz to 1GHz and Emissions from Digital Circuitry

RX Antenna

im

.

EUT

B0cm

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

Radiated Emissions from 3.20 GHz to 10.60 GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer / Receiver
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Radiated Emissions from 0.96GHz to 1.164 GHz, 1.24GHz to 1.559 GHz and 10.60 GHz to 18GHz

RX Antenna

n./ p?
14m
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver

Radiated Emissions 1.164 GHz to 1.24GHz, 1.559 GHz to 1.61GHz, 1.61 GHz to 3.2GHz
and above 18GHz

RX Antenna

Im —_—

1
Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

Note 1: Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated
loop antenna. Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a
calibrated bi-log antenna and the frequency range of 1 GHz to 40 GHz using a calibrated horn antenna.
Note 2: If test distance other than 3m is used, the used test distance will be recorded in test result.

3.4.5 Radiated Emissions (Below 30MHz)

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value has
no need to be reported.

There is adequate comparison measurement of both open-field test site and alternative test site -semi-
Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.4.6 Radiated Emissions (Fundamental)

Test Frequency | Emission Level Emission Limit Emission Limit Margin Result Pol

mode (MHz) (dBuV/m) (dBm/MHz) (dBuV/m) (dB) (H/V)
1 6404 50.19 -41.3 53.9 -3.71 Pass
2 6411.59 51.08 -41.3 53.9 -2.82 Pass H
3 6398.55 48.28 -41.3 53.9 -5.62 Pass H
4 6404.35 49.94 -41.3 53.9 -3.96 Pass H
5 6404.35 50.69 -41.3 53.9 -3.21 Pass H
6 6407.25 48.28 -41.3 53.9 -5.62 Pass H
7 6411.59 50.34 -41.3 53.9 -3.56 Pass H
8 6411.59 50.92 -41.3 53.9 -2.98 Pass H
9 6404.35 48.23 -41.3 53.9 -5.67 Pass H
10 6411.59 50.28 -41.3 53.9 -3.62 Pass H
11 6395.65 50.66 -41.3 53.9 -3.24 Pass H
12 6408.7 48 -41.3 53.9 -5.9 Pass H
13 7986.96 52.68 -41.3 53.9 -1.22 Pass \%
14 7955.07 53.4 -41.3 53.9 -0.5 Pass \%
15 7986.96 51.46 -41.3 53.9 -2.44 Pass \%
16 7986.96 53.1 -41.3 53.9 -0.8 Pass \%
17 7956.52 53.46 -41.3 53.9 -0.44 Pass \%
18 7986.96 51.49 -41.3 53.9 -2.41 Pass \%
19 7956.52 52.71 -41.3 53.9 -1.19 Pass \%
20 7963.77 53.32 -41.3 53.9 -0.58 Pass \Y
21 7957.97 51.1 -41.3 53.9 -2.8 Pass \Y
22 7986.96 52.59 -41.3 53.9 -1.31 Pass \Y
23 7955.07 53.29 -41.3 53.9 -0.61 Pass \Y
24 7842.03 51.54 -41.3 53.9 -2.36 Pass \Y

Note: E (dBuv/m) Limit= EIRP (dBm) Lmit + 95.2 = -41.3 + 95.2 = 53.9 dBuV/m.
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Report No. : FR441117B

CHO5 Radiated Emissions (Fundamental)

Operating Function

Polarization
Standalone mode

Test Distance

3m

Mode 1: cidx-9_sts-0_packet length-67

Mode 2: cidx-9_sts-1_packet length-67

43oLevel (dBuVim)

138
97.5|
813
65.0
4
488
32.5]
163
6000 6200 6400, 6600, 6800. 7000
Frequency (MHz)
Limit Over Read Ant  Cable Preamp Aux  APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB dBuv dg/m dB dB de m eg
1 6494.8@ 58.19 ------ ------ 64.62 35.50 10.98 60.91 .00 - --- Average Horizontal

Level (dBuVim)

13
138
97.5
81.3
65.0
1
48.8
325
163
6000 6200. 6400, 6600 6800. 7000
Frequency (MHz)
Limit Over Read Ant  Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB dBuv dB/m dB dB dB cm de
1 6411.59 51.08 ------ ----e- 65.51 35.5¢ 10.98 60.91 0.60 --- Average  Horizontal

Mode 3: cidx-9_sts-3_packet length-0

Mode 4: cidx-10_sts-0_packet length-67

Level (dBuVim)

13
138
o7.5|
813
65.0
188 i
325
163
6000 6200 6400. 6600, 6800. 7000
Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
T Mz dBuV/m dBuV/m  d8  dBuw/ ds/m  d8  dB  dB  om  deg
1 6398.55 48.28 ------ -----—- 62.72 35.5@ 1@.97 60.91 8.88 - --- Average Horizontal

130,evel (dBuV/m)

113.8
97.5)
81.3
65.0
4
48.8,
32.5
16.3
6000 6200. 6400, 6600. 6800. 7000
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuv/m d8  dBuv  ds/m dB dB dB cn de
1 6464.35 49.94 —--oo oo £4.37 35.50 16.95 68.91 ©.89 --- Average  Horizontal
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Report No. : FR441117B

CHO5 Radiated Emissions (Fundamental)

Operating Function Standalone mode

Polarization H

Test Distance 3m

Mode 5: cidx-10_sts-1_packet length-67

Mode 6: cidx-10_sts-3_packet length-0

Level (dBuV/m)

13
13.8
97.5,
813,
65.0,
4
48.8
325
16.3,
6000 6200. 400. 6600 6800. 7000
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBUV/m dBuV/m dB  dBuV  dB/m dB B ds cn deg
1 6494.35 50.69 —----- ---——- 65.12 35.50 10.93 60.91 ©.0@ --- Average  Horizontal

43gLevel (dBuVim)

6000 6200. 6400, 66 6800 7000
Frequency (MHz)

Limit Over Read  Ant Cable Preamp  Aux APos TPos

Freq Level Line Limit Level Factor

Loss Factor Factor Remark Pol/Phase
Mz dBuv/m dBuV/m ds  dBuv  dB/m dB dB dB em  deg
1 6487.25 48.28 ------ ------ 62.71 35.50 10.98 60.91 @.08  -- --- Average  Horizontal

Mode 7: cidx-11_sts-0_packet length-67

Mode 8: cidx-11_sts-1_packet length-67

Level (dBuV/m)

13
113.8
97.5i
813
65.0,
1
48.8
325
16.3,
6000 6200. 6400. 6600. 6800. 7000
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBUV/m dBuV/m dB  dBuV  dB/m dB B ds n de
1 6411.59 50.34 —----- ---——- 64.77 35.50 10.98 60.91 ©.88  ---  --- Average  Horizontal

430Level (aBuvim)

6000 6200. 6

400. 6600. 6800. 7000
Frequency (MHz)

Limit Over Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m ds ~ dBuv  dB/m ds ds dB o de
1 6411.59 58.92 ------ ------ 65.35 35.58 10.98 68.91 8.88  ---  --- Average  Horizontal

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT6AB3

Page Number : 36 of 58
Report Issued Date : May 29, 2024
Report Version 1 02

Report Template No.: BU5-FR15F Version 1.0



=amanas. FCC Radio Test Report

Report No. : FR441117B

CHO5 Radiated Emissions (Fundamental)

Operating Function Standalone mode

Polarization H

Test Distance 3m

Mode 9: cidx-11_sts-3_packet length-0

Mode 10: cidx-12_sts-0_packet length-67

130evel (dBuvim)

6000 6200 6400, 6600 6800, 7000
Frequency (MHz)

Limit Over Read Ant Cable Preamp  Aux APos TPos

Level (dBuVim)

Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m ds  dBuv  dB/m dB dB d8 em  deg
1 6484.35 48.23 ------ ----o- 62.66 35.50 10.98 68.91 0.82 --- Average  Horizontal

13
13.8
97.5
813
65.0
.
48.8
325
16.3
6000 6200. 400. 6600. 6800. 7000
Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Fol/Phase
MHz dBuv/m dBuV/m d8 ~ dBuv  de/m ds ds ds n de
1 6411.59 50.28 ------ ------ 64.71 35.50 10.98 60.91 0.00 --- Average  Horizontal

Mode 11: cidx-12_sts-1_packet length-67

Mode 12: cidx-12_sts-3_packet length-0

., Level (dBuVim)

113.8
975
813,
65.0
1
488
325
16.3
6000 6200. 400. 6600 6800. 7000
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBUV/m dBuV/m dB  dBuV  dB/m dB B ds .
1 6395.65 50.66 ------ ------ 65.09 35.51 10.97 60.91 ©.00 -~ --- Aversge  Horizontal

Level (dBuVim)

13
138
97.5
1.3
65.0)
8.8 i
325
16.3
6000 6200. 6400, 6600. 6800 7000
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
T Mz dBuv/m dBuv/m  dB  dBuv ds/m  dB  ds  d8  cm  deg
1 6488.78 48.00 ------ ------ 62.43 35.58 18.98 68.91 8.08 --- Average Horizontal
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somon . FCC Radio Test Report Report No. : FR441117B

CHO09 Radiated Emissions (Fundamental)

Polarization H
Operating Function Standalone mode

Test Distance 3m

Mode 13: cidx-9_sts-0_packet length-67 Mode 14: cidx-9_sts-1_packet length-67

Level (dBuVim)

13
430Level (4BuVim)
1138
1138
a7.5|
o7.5|
813
813
65.0
65.0 1
4 8.8
188
325
325
16.3
163
7500 7700. 7900. 8100 8300, 8500
7500 7700. 7900. 8100. 8300. 8500 Frequency (MHz)
Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux APoS TPos
Linit Over Read At Cable Preamp  Aux  APos  TPos Freq Level Line Limit Level Factor Loss Factor Factor Remark  Pol/Phase
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase -
MHz dBuv/m dBuv/m dB dBuv dB/m dB dB dB cm deg
BT Ty e Ry e e R TR — 1 7955.07 53.48 ------ ——-oo- 65.40 35.90 12.36 §0.26 ©.00 -~  --- Average  Horizental
1 7986.96 52.68 ------ ------ 64.57 35.90 12.41 608.20 .08 - -- Average Horizontal

Mode 15: cidx-9_sts-3_packet length-0 Mode 16: cidx-10_sts-0_packet length-67

43gLevel (dBuVim)

Level (dBuVim)

13
138 138
97.5| a7 5|
81.3 813
65.0 65.0
1 1
488 48.8
32.51 325
163 16.3
7500 7700 7900. 8100 8300, 8500 7500 7700. 900. 8100 8300 8500
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux  APos TPos Limit Over Read Ant  Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark Pocl/Phase
MHz dBuv/m dBuv/m dB dBuv dB/m dB dB dB cm di MHz dBuv/m dBuv/m dB dBuv dB/m dB dB dB cm de
1 7986.96 51.46 ------ ------ 63.35 35.98 12.41 68.20 .82 - --- Average Horizontal 1 7986.96 53.18 ------ ------ 64.99 35.92 12.41 68.20 e.ee - --- Average Horizontal
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=amanas. FCC Radio Test Report

Report No. : FR441117B

CHO09 Radiated Emissions (Fundamental)

Operating Function Standalone mode

Polarization H

Test Distance 3m

Mode 17: cidx-10_sts-1_packet length-67

Mode 18: cidx-10_sts-3_packet length-0

Level (dBuV/m)

13
113.8
975
813,
65.0
1
483/\
325
16.3
7500 7700. 900. 8100 8300. 8500
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
HHz dBuv/m dBuv/m 48 dBuv  de/m B B FE] o de
1 7956.52 53.46 ------ ------ 65.46 35.90 12.36 60.26 0.0 --- Average  Horizontal

430Level (dBuVim)

1

4“/‘—“N
325

7500 7700. 900. 8100. 8300. 8500
Frequency (MHz)

Limit Over Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m d8 ~ dBuv  dB/m dB dB dB o de
1 7986.96 51.49 ------ —----- 63.38 35.98 12.41 60.20 ©.09 --- Average  Horizontal

Mode 19: cidx-11_sts-0_packet length-67

Mode 20: cidx-11_sts-1_packet length-67

Level (dBuV/m)

3 430Level (dBuvim)
138 1338
97.5] 97.5|
813 81.3
65.0 65.0,
1 1
48 B/W“\ -
3251 325
163 163
7500 7700, 900. 8100. 8300. 8500 7500 7700. 900. 8100, 8300, 8500
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux  APos TPos Limit Over Read Ant Cable Preamp Aux APOS TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB dBuv dB/m dB de dg m d MHz dBuv/m dBuv/m dB dBuv dB/m ds ds dB cm
1 7956.52 52.71 ------ ------ 64.71 35.98 12.36 60.26 .02 - --- Average Horizontal 1 7963.77 53.32 ------ ------ 65.29 35.9@ 12.37 6@.24 2.00 - --- Average Horizontal
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=amanas. FCC Radio Test Report

Report No. : FR441117B

CHO09 Radiated Emissions (Fundamental)

Operating Function

Polarization
Standalone mode

Test Distance

3m

Mode 21: cidx-11_sts-3_packet length-0

Mode 22: cidx-12_sts-0_packet length-67

43gLevel (dBuVim)

43gLevel (dBuVim)

113.8
975
813,
65.0
1
488
325
16.3
7500 7700. 7900. 8100 8300. 8500
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBUV/m dBUV/m ds  dsuv  dB/m dB a6 ds om  deg
1 7957.97 51.10 ------ ----o- 63.08 35.90 12.37 60.25 0.0 --- Average  Horizontal

113.8
975
81.3
65.0
1
48.8
325
16.3
7500 7700. 900. 8100 8300 8500
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBuV/m dBUV/m ds  dsuv  dB/m ds ds ds cm  deg
1 7986.96 52.59 ------ ------ 64.48 35.98 12.41 60.20 ©.09 - --- Average  Horizontal

Mode 23: cidx-12_sts-1_packet length-67

Mode 24: cidx-12_sts-3_packet length-0

Level (dBuV/m)

13
13.8
97.5,
813,
65.0,
1
48.8
325
16.3,
7500 7700. 7900. 8100 8300. 8500
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBUV/m dBuV/m dB  dBuV  dB/m dB B ds n de
1 7955.87 53.20 ------ ----o- 65.29 35.90 12.36 60.26 0.0 -~ --- Average  Horizontal

43gLeve! (dBuvim)

113.8
975
81.3
65.0
1
48.8
325
16.3
7500 7700. 900. 8100. 8300 8500
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBuV/m dBuV/m dB  dBuv  dB/m ds ds ds cm  deg
1 7842.83 51.54 ------ ---o- 63.98 35.83 12.21 60.48 0.00 --- Average  Horizontal
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=amanas. FCC Radio Test Report

Report No. : FR441117B

3.4.7 Radiated Emissions (30MHz — 1GHz)

CHO5 Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 2: cidx-9_sts-1 packet length-67

Polarization |H

Operating Function | Standalone mode

Test Distance |3m

an Level (dBuVim)

T0.0
B0 |
FCC PART 15F
50.0 |
[
40.0]
'734'
6

30. 1 sArH el

) g

bt

0 \JL I b MW Wi posptdistrens
10.0

0.0
-10.0]

Y30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000

Frequency (MHz)
Over Limit ReadAntenna OCable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
T WHz dBuV/m ~ dB dBuV/m dBuV dB/m  dB  dB  om  deg

1 156.10 28.54 -14.96 43.50 42.07 1674 1.81 32.08 —— === Peak

2 167.74 32.34 -11.16 43.50 46.81 1576 1.88 32. 11 == === Peak

3 180.35 34.30 -9.20 43.50 49.57 14.92 1.95 32.14 - === Peak

4 191.99 35,96 -7.54 43.50 51.43 14.68 2.02 32.17 = === Peak

5 203.63 32.93 -10.57 43.50 4B.11 14.91 2.09 32,18 - === Peak

[ 419.94 31.14 -14.B6 46.00 37.73 22.54 2.99 32.12 - === Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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=amanas. FCC Radio Test Report

Report No. : FR441117B

CHO5 Radiated Emissions (30MHz — 1GHz)

Test Mode

Mode 2: cidx-9_sts-1_packet length-67

Polarization

Operating Function

Standalone mode

Test Distance

3m

anLevel (dBuVim)

T0.0
60.0|
FCC PART 15F
50.0} |
[
40.0 I
5
|2 478

30.0 2 | e
200[ i L]F’ m AP

10.0}

0.0}
-10.0}

<30 100 200. 300. 400. 500. 600. 700. 800. 900. 1000

Frequency {MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freg Lewel Limit Line Level Factor Loss Factor Remark
WHz dBuV/m ~ dB dBuV/m dBuV dB/m  dB  dB  om  deg

1 34.85 36.85 -3.15 40.00 46,10 22.44 0.56 32.25 100 85 0P

2z 45.52 31.07 -B8.93 40.00 46.10 1637 0.71 3211 - === Peak

3 120.21 29.89 -13.61 43.50 43.00 17.35 1.59 32.05 —== === Peak

4 156.10 31.84 -11.66 43.50 45.37 16.74 1.8B1 3208 ——= === Peak

5 167.74 33.69 -9.81 43.50 48.16 15.76 1.88 32.11 - == Peak

] 180.35 32.37 -11.13 43.50 47.64 14.92 1.95 32.14 = === Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.

Sporton International Inc. (Kunshan)
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somon . FCC Radio Test Report Report No. : FR441117B

CHO09 Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 17: cidx-10_sts-1_packet length-67 |Polarization |H
Operating Function | Standalone mode Test Distance | 3m
anLevel (dBuVim)
70.0
60.0
FCC PART 15F
50.0 |
[
40.0
4
30.0 : I W e f
200 "'wﬁ“ | MLW&L i
10.0
0.0
-10.0
“%30  100. 200. 300. 400. 500. 600. 700. 800. %00. 1000
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Fos
Freq Level Limit Line Level Factor Loss Factor Remark
" MWHz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  om  deg
1 156.10 27.37 -16.13 43.50 40.90 16.74 1.B1 32.08 === === Peak
2 167.74 33.55 -9.95 43.50 4B.02 15.76 1.B8 32.11  -—-  --- Paak
3 180.35 36.85 -6.65 43.50 52.12 14.92 1.95 32.14  ---  --= Peak
4 191.99 34.55 -8.95 43.50 50.02 14.68 2.02 32.17 -—-  --- Paak
5 203.63 32.15 -11.35 43.50 47.33 14.91 2,09 32.18 -— - Peak
b 408.30 28.13 -17.87 46.00 34.90 22.39 2.95 32.11  -—=  --= Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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SPORTON LAB.

FCC Radio Test Report

Report No. : FR441117B

CHO09 Radiated Emissions (30MHz — 1GHz)

Test Mode

Mode 17: cidx-10_sts-1_packet length-67

Polarization |V

Operating Function

Standalone mode

Test Distance | 3m

anLevel (dBuV/m)

T0.
60.

FCC PART 15F
= |
40. ‘

30.0) 2 a b ] g a

| M iy i e

2001 A

10.0/

0.0
-10.0

“Y30 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000

Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
T WHz dBuV/m ~ dB dBuV/m dBu¥ dB/m  dB  dB  com  deg

1 33.88 36.58 -3.42 40.00 4530 22.95 0.55 32.22 100 174 QP

2 45.52 31.19 -86.81 40.00 46.22 1637 0.71 32.11 = === Peak

3 144,46 30.48 -13.02 43.50 43.47 17.34 1.73 32.06 == === Peak

4 180.35 32.77 -10.73 43.50 48.04 14.92 1.95 32.14 == === Peak

5 203.63 31.03 -12. 47 43.50 46.21 14.91 2.09 32.18 === === Peak

L] B888.45 32.69 -13.31 46.00 30.55 29.15 4.34 31.35 ——= === Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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somon . FCC Radio Test Report Report No. : FR441117B

3.4.8 Radiated Emissions (960MHz — 40GHz)

CHO5 Radiated Emissions (960MHz — 40GHz)

Test Mode Mode 2: cidx-9_sts-1_packet length-67 Polarization |H

Operating Function | Standalone mode

Test Distance 960 ~1164 MHz: 0.5m
1164 ~ 1240 MHz: 1m
1240 ~ 1559 MHz: 0.5m
1559 ~ 1610 MHz: 1m
1610 ~ 3200 MHz: 1m
1610 ~ 10600 MHz: 3m
10600 ~ 18000 MHz: 0.5m
18000 ~ 40000 MHz: 1m

a0 Level (dBuVim)

66.3
525
38.8 PART 15F
3 5

25.0 B
1.3

2.5
163

3

960 8768 16 84 32192. 40000

576. 24384,
Frequency (MHz)

Limit Over Read Ant  Cable Preamp Aux  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase

MHz dBuv/m dBuVv/m dB  dBuv  dB/m dB dB dB cm deg
1 965.92 17.89 19.93 -2.84 6l.56 29.84 4.24 62,19 -15.56 --- --- Average Horizontal
2 1242.23 17.17 19.93 -2.76 62.13 28.18 4.73 62.31 -15.56 - --- Average Horizontal
3 2934.47 25.534 33.93 -B.39 56.31 32.68 7.3 £1.21 -9.54 --- --- Average Horizontal
4 6419.8@ 51.41 53.93 -2.52 65.84 35.50 18.99 6@.92 8.88 --- --- Average Horizontal
5 17852.8@ 26.71 33.93 -7.22 41.72 41.55 18.25 59.25 -15.56 - --- Average Horizontal
6 36282.8@ 21.25 33.93 -11.68 14.86 39.41 33.19 54.87 -9.54 --- --- Average Horizontal

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (0.5m/3m) = -15.56 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) -
Preamp Factor (dB) + Distance Factor (Aux Factor) (dB) = Level (dBuV/m)
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somon . FCC Radio Test Report Report No. : FR441117B

CHO5 Radiated Emissions (960MHz — 40GHz)

Test Mode Mode 2: cidx-9_sts-1_packet length-67 Polarization |V

Operating Function | Standalone mode

Test Distance 960 ~1164 MHz: 0.5m
1164 ~ 1240 MHz: 1m
1240 ~ 1559 MHz: 0.5m
1559 ~ 1610 MHz: 1m
1610 ~ 3200 MHz: 1m
1610 ~ 10600 MHz: 3m
10600 ~ 18000 MHz: 0.5m
18000 ~ 40000 MHz: 1m

80 Level {dBuVim}

66.3
52.5,
3e.e PART 15F
25.0 i Eww“‘/\""'
1.3
-2.5
-16.3
-30
960 8768. 16576. 243 32192 40000
Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuV/m dé  dBu¥  dB/m de dB dB cm deg
1 979.79 18.27 19.93 -1.66 62.18 29.63 4.25 62.15 -15.56 - --- Average Vertical
2 1262.97 18.46 19.93 -1.47 63.33 28.23 4.77 62.31 -15.56 --- --- Average Vertical
3 178@.13 27.8@ 31.93 -4.93 62.51 38.54 5.69 62.28 -9.54 --- --- Average Vertical
4 6581.8@ 49.81 53.93 -4.12 63.94 35.8@8 11.86 68.99 a.e8 --- --- Average Vertical
5 16875.28 27.e4 33.93 -56.89 41.89 41.88 15.15 59.24 -15.58 --- --- Average Vertical
& 35358.8@ 23.45 33.93 -18.48 15.74 38.85 32.96 54.56 -9.54 --- --- Average Vertical

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (0.5m/3m) = -15.56 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) -
Preamp Factor (dB) + Distance Factor (Aux Factor) (dB) = Level (dBuV/m)
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somon . FCC Radio Test Report Report No. : FR441117B

CHO09 Radiated Emissions (960MHz — 40GHz)

Test Mode Mode 17: cidx-10_sts-1_packet length-67 | Polarization |H

Operating Function | Standalone mode

Test Distance 960 ~1164 MHz: 0.5m
1164 ~ 1240 MHz: 1m
1240 ~ 1559 MHz: 0.5m
1559 ~ 1610 MHz: 1m
1610 ~ 3200 MHz: 1m
1610 ~ 10600 MHz: 3m
10600 ~ 18000 MHz: 0.5m
18000 ~ 40000 MHz: 1m

goLeve! (dBuvim)

66.3
52.5
38.8 L PART 15F
N 5 -
25.00 | .
1.3
-2.5]
-16.3
-3
960 8768. 16576. 24384, 321902, 40000
Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phaze
MHz dBuv/m dBuV/m dB  dBuV  dB/m dB dB dB om deg
1 974.69 18.33 19.93 -1.68 62.88 29.81 4.25 62.17 -15.56 --- --- Average Horizontal
2 1398.89 17.11 19.93 -2.82 £1.58 28.48 5.81 62.32 -15.56 --- --- Average Horizontal
3 2746.85 25.86 33.93 -8.87 56.67 32.51 7.11 61.69 -9.54 --- --- Average Horizontal
4 7854.68 52.59 53.93 -1.34 65.82 35.80 12.22 68.45 a.e0 --- --- Average Horizontal
5 15979.8@ 28.64 33.93 -5.29 45.14 48.68 17.74 59.36 -15.56 --- --- Average Horizontal
6 38988.@@ 25.12 33.93 -8.81 13.790 4@.89 34.82 54.75 -9.54 --- --- Average Horizontal

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (0.5m/3m) = -15.56 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) -
Preamp Factor (dB) + Distance Factor (Aux Factor) (dB) = Level (dBuV/m)

Sporton International Inc. (Kunshan) Page Number 1 47 of 58
TEL : +86-512-57900158 Report Issued Date : May 29, 2024
FCC ID: IHDT6AB3 Report Version 1 02

Report Template No.: BU5-FR15F Version 1.0



=amanas. FCC Radio Test Report

Report No. : FR441117B

CHO09 Radiated Emissions (960MHz — 40GHz)

Test Mode

Mode 17: cidx-10_sts-1_packet length-67

Polarization |V

Operating Function

Standalone mode

Test Distance

960 ~1164 MHz: 0.5m
1164 ~ 1240 MHz: 1m
1240 ~ 1559 MHz: 0.5m
1559 ~ 1610 MHz: 1m
1610 ~ 3200 MHz: 1m
1610 ~ 10600 MHz: 3m
10600 ~ 18000 MHz: 0.5m
18000 ~ 40000 MHz: 1m

-16.3

goLeve! (dBuvim)

66.3

52.5 4

PART 15F

388 {wj
25.0

1.3

-2.5

o
=1

960 8768. 16576. 243 32192 40000
Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuV  dB/m dB dB dB om deg
972.65 18.58 19.93 -1.43 62.37 29.61 4.25 62.17 -15.56 --- Average Vertical
1372.78 16.58 19.93 -3.35 £1.89 28.48 4.97 £2.32 -15.56 -- Average Vertical
3@e4.43 25.42 33.93 -8.51 55.82 32.79 7.36 6l.81 -9.54 -- Average Vertical
7876.88 51.54 53.93 -2.39 63.89 35.88 12.26 66.41 B.08 -- Average Vertical
16386.80 26.37 33.93 -7.56 42.20 41.89 17.93 59.29 -15.56 -- Average Vertical
26492.88 23.87 33.93 -1e@.86 21.38 36.65 27.84 52.46 -9.54 -- Average Vertical

Note 7:

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (0.5m/3m) = -15.56 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) -
Preamp Factor (dB) + Distance Factor (Aux Factor) (dB) = Level (dBuV/m)
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3.4.9 Radiated Emissions

(1164MHz — 1240MH?z)

CHO5 Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 2: cidx-9_sts-1_packet length-67

Polarization |H

Operating Function

Standalone mode

Test Distance |1m

Level (dBuV/m)

110.0

90.0

70.0

50.0

30.0

PART 15F

10.0

-10.0

gt ottt Sl s kit ot ATl ittty

'
L
25

64 1179.2

Limit
Freq Level Line

1194.4 1
Frequency {MHz)

Over Read Ant
Limit Level Factor

Cable Preamp Aux
Loss Factor Factor

1224.8 1240

TPos

Remark Pol/Phase

MHz dBuV/m dBuV/m
1 1164.88 -@.88 9.93

dB dBuv  dB/m dB dB dB
-le.e1 38.98 23.17 4.58 62.27 -9.54

cm

deg

--- Average Horizontal

Note 5:

(dB) + Distance Factor (Aux

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (1m/3m) = -9.54 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor

Factor) (dB) = Level (dBuV/m)
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CHO5 Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 2: cidx-9_sts-1_packet length-67 Polarization |V
Operating Function | Standalone mode Test Distance |1m
130Le!.rt-}l (dBuVim)
110.0
90.0
70.0
50.0
30.0
10.0 PART 15F
A0, et ne b bl st A i gt b b e e b A i
qg64 1179.2 1194.4 1209.6 1224.8 1240

Frequency (MHz)

Limit Over Read Ant Cable Preamp Aux  APos  TPos

Freq Level Line Limit Lewel Factor Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuv/m dé  dBuv  dB/m dB dB dB cm deg
1 1164.88 -1.95 9.93 -11.88 37.11 28.17 4.58 62.27 -9.54 --- --- Average Vertical

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (1m/3m) = -9.54 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor
(dB) + Distance Factor (Aux Factor) (dB) = Level (dBuV/m)
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CHO09 Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 17: cidx-10_sts-1_packet length-67 |Polarization |H
Operating Function | Standalone mode Test Distance | 1m

130 Level {dBuV/m)

110.0

90.0

70.0

50.0

30.0

10.0 PART 15F

0,0 Pt 0 b s st e gt sl S e

1164 1179.2 11944

. 120 1224.8 1240
Frequency (MHz)

Limit Owver Read Ant  Cable Preamp Aux  APos  TPes

Freq Level Line Limit Level Factor Loss Factor Facter Remark Pol/Phase
MHz dBuV/m dBuv/m dé  dBuv  dB/m dB dB dB cm deg
1 1lg4.88 -8.91 9.93 -1e.84 38.15 28.17 4.58 62.27 -9.54 --- --- Average Horizental

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (1m/3m) = -9.54 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor
(dB) + Distance Factor (Aux Factor) (dB) = Level (dBuV/m)

Sporton International Inc. (Kunshan) Page Number : 51 of 58
TEL : +86-512-57900158 Report Issued Date : May 29, 2024
FCC ID: IHDT6AB3 Report Version 1 02

Report Template No.: BU5-FR15F Version 1.0



somon . FCC Radio Test Report Report No. : FR441117B

CHO09 Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 17: cidx-10_sts-1_packet length-67 | Polarization |V
Operating Function | Standalone mode Test Distance |1m

130Le\.fel (dBuVim)

110.0

90.0

70.0

50.0

30.0

10.0 PART 15F

_10.0WMMMWMMWWMW«MWMMM1W‘“‘“ Ataphy TR Py

_%?64 1179.2 1194.4 1209.6 1224.8 1240

Frequency (MHz)

Limit Over Read Ant  Cable Preamp Aux  APos  TPos

Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv  dB/m dB dB dB cm deg
1 1212.11 -2.85 9.93 -12.78 36.28 28.12 4.68 62.31 -9.54 --- --- Average Vertical

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (1m/3m) = -9.54 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor
(dB) + Distance Factor (Aux Factor) (dB) = Level (dBuV/m)
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3.4.10 Radiated Emissions (1559MHz — 1610MHz)

CHO5 Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 2: cidx-9_sts-1_packet length-67 Polarization |H
Operating Function | Standalone mode Test Distance|1m
130Le\.rel {dBuVim)
110.0
90.0
70.0
50.0
30.0
10,0 PART 15F
1
0.0 ettt s e tdaeb ettt ettt ot e el Wity
-30
1559 1569.2 1579.4 1589, 1599.8 1610
Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m de  dBuv  dB/m dB dB de cm deg
1 1686.79 -4.32 9.93 -14.25 33.46 28.83 5.48 62.47 -9.54 --- Average Horizontal

Note 1:
Note 2:
Note 3:
Note 4.
Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Average emission setting: RBW=1kHz; VBW=3kHz.

Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (1m/3m) = -9.54 (dB)

Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor
(dB) + Distance Factor (Aux Factor) (dB) = Level (dBuV/m)
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CHO5 Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 2: cidx-9_sts-1_packet length-67 Polarization |V

Operating Function | Standalone mode Test Distance |1m

130 Level {dBuVim})

110.0

90.0

70.0

50.0

30.0

10.0 PART 15F

. S B A b Attt e by AV fupte gl
-10.0 ¥ b SRR LAy ' ot

ado

0
559 1569.2 15794

’ 1589. 1599.8 1610
Frequency (MHz)

Limit Over Read Ant Cable Preamp Aux  APos  TPos

Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB  dBuV  dB/m dB dB db cm deg
1 1572.11 -2.49 9.93 -12.42 35.86 28.38@ 5.34 £2.45 -9.54 --- --- Average Vertical

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (1m/3m) = -9.54 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor
(dB) + Distance Factor (Aux Factor) (dB) = Level (dBuV/m)
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CHO09 Radiated Emissions (1559MHz — 1610MHz)
Test Mode Mode 17: cidx-10_sts-1_packet length-67 |Polarization |H

Operating Function | Standalone mode Test Distance | 1m

130 Level {dBuV/m}

110.0,
90.0
70.0
50.0
30.0

10.0 PART 15F

" "
0. Qe A A T«WT“‘ b e e L A IRt i 4 b

0
550 1569.2 1579.4 1589.6 1509.8 1610
Frequency {(MHz}

ads

Limit Over Read Ant  Cable Preamp Aux  APos  TPos

Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB  dBuv  dB/m dB ds dB cm deg
1 1583.88 -3.80 9.93 -13.73 34.32 28.51 5.36 62.45 -9.54 --- --- Average Horizontal

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (1m/3m) = -9.54 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor
(dB) + Distance Factor (Aux Factor) (dB) = Level (dBuV/m)
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CHO09 Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 17: cidx-10_sts-1_packet length-67 | Polarization |V
Operating Function | Standalone mode Test Distance |1m

130Le\.rel {dBuVim)

110.0

90.0

70.0

50.0

30.0

10.0 PART 15F

1
(0, QA ittt g A b o e Wt A bt g A e b ettt g

ads

0
559 1569.2 1579.4 1589.6 1599.8 1610
Frequency (MHz)

Limit Over Read Ant Cable Preamp Aux  APos  TPos

Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuvV/m dB dBuv dB/m dB dB dB cm deg
1 1584.25 -4.42 9.93 -14.35 33.78 28.52 5.36 B2.46 -9.54 - --- Average Vertical

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (1m/3m) = -9.54 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor
(dB) + Distance Factor (Aux Factor) (dB) = Level (dBuV/m)
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4 Test Equipment and Calibration Data
Instrument Manufacturer | Model No. | Serial No. [Characteristics Cal:)b;fetion Test Date Due Date Remark
EMI Test Receiver|  Keysight N9038A MY5§;‘OOO SH;;%S(?BHJ;M Oct. 10, 2023 l\'/\l/lagy2225;,22002244~ Oct. 09, 2024 (oggﬂgg?&)
Exﬁ;‘f;;gr“m Keysight N9010B MY620§421 10Hz-44GHz | Oct. 10, 2023 nﬁﬂagyzzzé,zgoz;; Oct. 09, 2024 (O?ngﬂggf’&)
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Oct. 10, 2023 1\’/\|/|aa;/y222522c)52414~ Oct. 09, 2024 (o§§ﬂ32?£s>
Bilog Antenna TeseQ CBL6111D | 59913 | 30MHz-1GHz |Aug. 19, 2023 l\'/\l/la;/y2225,122002244~ Aug. 18, 2024 (osgﬂggf’}gs)
38;%@%2 ETS-Lindgren | 3117  |00240132 | 1GHz~18GHz | Jul. 12, 2023 '\,’\'Aa;’yzzzéyzzooz;; Jul. 11, 2024 (ogé‘ﬂ.iggf’ﬁs)
SHF-EHF Horn | Com-power AH-840 101093 | 18GHz~40GHz | Jan. 05, 2024 'K'Aag'yzzzizzo()z;; Jan. 04, 2025 (o?gﬂgg?&)
Amplifier SONOMA 310N | 380827 | 9KHz~1GHZ | Jul. 06,2023 '\ﬁﬂagyzzzizzo()z;j Jul. 05, 2024 (Oggﬂggf’;s)
Amplifier MITEQ EM18§4OGG 060728 | 18-40GHz | Jan. 04, 2024 %agyzfé'2;§;4~ Jan. 03, 2025 (Oggﬂggﬁ?s)
high gain Ampiifier] ~ MITEQ  |ANF-TD"0901 2082395 | 1Ghz-18Ghz | Jan. 04, 2024 h&agyzfé'2;§;4~ Jan. 03, 2025 (o§§ﬂ32?£s>
Amplifier Keysight gao7a | MYS32703| S00MRZ"26.5G | et 10, 2023 h:ﬂagy22257255514~ Oct. 09, 2024 (o§§ﬂ3§?£s>
AC Power Source Chroma 61601 Flogggoo N/A NCR I\Kl/la;/y2225.72200224 4~ NCR (Oggﬁ:ggﬁ?s)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360 degree NCR '\ﬁﬂagyzzzizzo()z;j NCR (Oggﬂggf’;s)
AntennaMast | ChamPro | EM1000-A |060762-A| 1m-4m NCR h&agyzfé'2;§;4~ NCR (o§§ﬂ32?£s>
NCR: No Calibration Required.
Sporton International Inc. (Kunshan) Page Number : 57 of 58

TEL : +86-512-57900158
FCC ID: IHDT6AB3

Report Issued Date : May 29, 2024

Report Version

1 02

Report Template No.: BU5-FR15F Version 1.0




somon . FCC Radio Test Report Report No. : FR441117B

5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Radiated Emission Measurement (9 KHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 33dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.06 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of Confidence 518 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of Confidence 538 dB
of 95% (U = 2Uc(y)) '
----------- THE END -----------
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